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The Laminex Group

Sample Description Clients Ref : "30889 Aquapanel"

Rigid Panel

Colour : White

Compact laminate incorporating Cellulose fibres and thermosetting 

resins

Nominal Composition :

Nominal Mass per Unit Area/Density : 1600kg/m3

Nominal Thickness : 2.7mm
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AS/NZS 3837-1998 Method of Test for Heat and Smoke Release Rates for Materials and Products using an Oxygen 

Consumption Calorimeter

Date Tested 27-04-2023

Operator AWTA Test Operator 9

FACEFace Tested

Specimen

Average Heat Release Rate 40.2 24.4 27.7 30.8 kW/m²

1 2 3 Mean

Average Specific extinction area

(according to Specification C1.10 of the Building Code of Australia)

m²/kg36.326.940.941.1

Test orientation :

1 2 3 Mean

Specimen

Irradiance 50 50 50 50 kW/m²

Exhaust flow rate 0.024 0.024 0.024 0.024 m³/s

Time to sustained flaming 138 100 121 120 sec

Test duration 3600 3600 3600 3600 sec

Horizontal

Peak heat release after ignition kW/m²146.0139.6138.2160.2

kW/m²Average heat at 60 s 125.3 110.3 107.3 114.3

Average heat at 180 s 126.9 118.7 107.9 117.8 kW/m²

Average heat at 300 s 111.3 102.9 101.3 105.2 kW/m²

Total heat released MJ/m²107.396.486.4139.2

Average effective heat of combustion MJ/kg16.915.313.422.2

Initial thickness 8.7 8.7 8.7 8.7 mm

Initial mass 133 127.2 130.9 130.4 g

g78.879.375.481.7Mass remaining

%Mass percentage pyrolysed 38.6 40.7 39.4 39.6
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6.4Mass loss 6.3 6.4 6.4 kg/m²

Average rate of mass loss 1.8 1.8 1.8 1.8 g/m².s

Additional Observations

Difficulties Encountered during Testing NONE

NONE

These test results relate only to the behaviour of the product under the 

conditions of the test, they are not intended to be the sole criterion for 

assessment of performance under real fire conditions.

The results of these fire tests may be used to directly assess fire hazard, but it 

should be recognised that a single test method will not provide a full assessment 

of the fire hazard under all fire conditions.

Tests were conducted with a wire grid placed over the sample during testing .  

This was done to contain intumescing sample within the sample holder.
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